

INSPECTION CERTIFICATE

ISO 9001

To protect the privacy of customers or suppliers of Salamander Jewelry. We erased their address from this document.

CERTIFICATE NO : 2016 - 2925

ISSUE DATE : 2016-08-11

ORDER NO : CD2013090033 01

LOT NO	GRADE	DIAMETER	LENGTH	WEIGHT	FINISH	SPEC	REMARK
C139CS013 01	STS304	3.000 mm	2000mm	538.00 KG	BRIGHT		W2(1/8H)

CHARGE NO		CHEMICAL COMPOSITION (%)									
		C	Si	Mn	P	S	Ni	Cr	Mo	Cu	N
SPEC	MIN						8.00	18.00			
	MAX	0.08	1.00	2.00	0.045	0.030	10.50	20.00			
A353947		0.04	0.40	1.08	0.027	0.005	8.09	18.25			

ITEMS NO.	SIZE (mm)	MECHANICAL PROPERTIES						REMARK
		T.S	EL	Y.P	HARDNESS	R.A		
		(N/mm ²)	(%)	()	()	(%)	()	
SPEC	MIN	-0.025						
	MAX	0.000						
1	2.989	884						
2	2.989	885						

We hereby certify that the above results are true, and correct in every details.

To protect the privacy of customers or suppliers of Salamander Jewelry. We erased their address from this document.